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Laboratory N v a wa o e
(Faboratory Name) WesUfuRnsnaaauUTIYine

(Thailand Institute of Scientific and Technological Research , Thai Packaging Centre,
Packaging Testing Laboratory)

RUNYLAVNTSUTOIMN nedau 0525

(Accreditation No.) (Testing 0525)
adun 03 0N MARIUATUN 26 AguIu W.A. 2566 DeTui 7 Juney w.e. 2567
(Issue No.) (Valid from) 26 June B.E.2566 (2023)) (Until) (7 March B.E.2567 (2024))
anunmvieslfuiinis M as Owenaoun  Otesn Ondeud Owaneaniun
(Laboratory status) (Permanent) (Site) (Temporary) (Mobile) (Multisite)
dgnvnInmndauy YN1INAEDU Ionadeu
(Field of Testing) (Parameter) (Test Method)
avlnAin
(Consumer products field)
1. LLNUﬂi%ﬂ’]EQﬂWﬂﬂ - AUAULSINATULLIRT -1SO 3037:2013
(Corrugated Fibreboard Paper) (Edgewise Crush Resistance)
up to 45 kN/m
- ANFULTINA FUKUIUDY -1SO 3035:2011

(Flat crush resistance)

up to 500 kPa

2. wHunsyarenileuagnIvaTe - MagATain - 1SO 535:2014
anwn (Water Absorptiveness)
(:<Jraf“;J Paper and Corrugated Fibreboard) up to 300 g/mz
3. ﬂi%ﬂquLagﬂigﬂqHLL%Q - F’\I'J']Néhul,lﬁﬂaﬂ - ASTM D 828-22
(Paper and Board) (Tensile Strength) - 1SO 1924-2:2008
Up to 45 kN/m - 150 1924-3:2005

- N5UART Bl A
(Strain at Break)

up to 50%
- JWNUINTEIU - 1SO 536:2019

(Basis weight) O/
up to 500 g/m?
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4. Fidunwanadn - AUATULTIAG - ASTM D882-18

(plastic film) (Tensile Strength)

up to 120 MPa

- N38AT Bl AV

(Nominal strain at break)

up to 1 000 %

- AUAUNTANATELNN
(Drop test)

5. NavINIEAYNYIn
(corrugated fibreboard box)

weight of sample :
maximum 50 kg
height of drop :

31 cm to 180 cm

- AR LA D UMUUALD AN

(Vibration.-fixed displacement test)
frequency :
120 rpm to 300 rpm
weight of sample :

maximum 200 kg

-1SO 527-3: 2018

- ISTA Resource Book 2022
Procedure 1A and 2A

- TAPPI T 802 om-17

- IMDGCode, 2022 edition

- ADR 2023 volume 2

- ISTA Resource Book 2022
Procedure 1A and 2A

()
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5. NaganszA1wanyin (fe) - MINAFBUNISAATIU - ISTA Resource Book 2022

(corrugated fibreboard box)(cont) (Compression test)
size of sample :
maximum 60 cm x 90 cm

load : maximum 700 kg

- NM3Segou
(Stacking test)

size of sample :
maximum 60 cm x 90 cm

load : maximum 700 kg

- AN5L5899DU
(Stacking test)

6. 9NTEAY
(Fibre drum)

size of sample (§ x h) :
maximum 58 cm x 93 cm

load : maximum 700 kg

- AMUAUAITRNATELNN
(Drop test)

size of sample (¢ x h):
maximum 58 cm x 93 cm

load : maximum 200 kg

Procedure 2A

- IMDGCode, 2022 edition
- ADR 2023 volume 2

- IMDGCode, 2022 edition
- ADR 2023 volume 2

- IMDGCode, 2022 edition
- ADR 2023 volume 2
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7. ANAIEAN - EUNISARAS LA - IMDGCode, 2022 edition
(Plastic bag)
(Drop test) - ADR 2023 volume 2
size of sample (W x L): O/
maximum 65 cm x 95 cm

load : maximum 50 kg
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